

NEX1 RJ-45 PLUGS X-RAY TEST REPORT

Product: 222 / Au / Ni / Cu A **BATCH SIZE:** 50u”(3)

Block No.: 2

n = 1 Au = 54.0 u”	Ni = 159.7 u”
n = 2 Au = 55.0 u”	Ni = 166.2 u”
n = 3 Au = 50.4 u”	Ni = 153.9 u”

Mean	53.1 u”	159.9 u”
Standard Deviation	2.45 u”	6.12 u”
Range	4.67 u”	12.2 u”
Number of readings	3	3
Min. reading	50.4 u”	153.9 u”
Max. reading	55.0 u”	166.2 u”
C.O.V.	4.61 %	3.83 %

Measuring time: 20 sec.
Operator: Sherry Lin
Date: March 16, 2007

Batch No.: A

Time: PM 02:54:45